
  
   

 

 
Town of Berthoud 

Water and Wastewater Master Plan 
 
 
Tetra Tech Project #200-314530-22001 
November 14, 2023 

 
PREPARED FOR  PREPARED BY 

Town of Berthoud 
807 Mountain Avenue 
Berthoud, CO 80513 

 Tetra Tech 
1560 Broadway, Suite 1400 
Denver, CO 80202 

 
(303) 825-5999 

tetratech.com 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Restriction on Disclosure and Use of Data 
This Report is intended solely for use by the Town of Berthoud, and is proprietary to Tetra Tech. 



Town of Berthoud  Water and Wastewater Master Plan 

  
  - i - 

 

TABLE OF CONTENTS 

1. EXECUTIVE SUMMARY .......................................................................................................................................................... 1  
[...]
water snail/mussel habitat is found in the Little Thompson River downstream of the WRF, effluent limits could be approximately 50% of current 
values. If such habitat is not found, then effluent ammonia limits should remain the same or be slightly higher than at present.   
b)  When the Voluntary Incentive Program (VIP) was initially rolled out by CDPHE in 2017, dischargers had the potential to earn up to 10 years of 
extension credits for compliance with Regulation 31-based in-stream numeric nutrient standards. Given that the VIP program is slated to end at the 
end of 2027, it is anticipated that the Berthoud WRF can earn a maximum of 6.5 years of compliance schedule extension credits. Therefore, more 
stringent Regulation 31-based TP and TN effluent limits may not become effective until 2042 assuming the permit is renewed in 2031 and the total 
compliance schedule spans approximately 11 years assuming a standard 5-year compliance schedule is granted by CDPHE plus, about six years for 
the extension credits.   
c)  In-stream standards are median annual values, which are not to be exceeded more than one year out of five. Effluent limits assume the worst 
case condition that there is no high quality upstream dilution flow in the Little Thompson River and in-stream standards must be met at end-of-
pipe. It is likely that Regional will still need to comply with TIN limits in Regulation 85.  
d)  CDPHE policy is not to assign effluent temperature limits for treatment plants with zero 7E3 dilution flow or where the ratio of the 7E3 stream 
low flow to the treatment plant rated capacity is greater than 10:1. Presently, the Regional WWTF has a 7E3 to plant capacity ratio of 13:1, but as 
predicted WWTF flows increase, Regional may face a daily maximum of 27.5 oC (March-November) or 13.5oC (December-February) and a maximum 
weekly average temperature of 28.6 oC (March-November) or 14.3oC (December-February). 
e)  It is possible that an in-stream daily maximum TIN of 10 mg-N/L will be added by CDPHE in the future because of the Town’s potential plans for 
to use shallow horizontal wells under the Little Thompson River just downstream of the WRF. With Regional’s dilution, it is likely the WWTF will see a 
daily maximum effluent limit between 12 and 15 mg-N/L.   



Town of Berthoud Water and Wastewater Master Plan 

  
  - 126 - 

 

Based on the above analysis and historical data (depicted in Table 5-14 and Appendix B), the following parameters 
will likely be reliably met without operational/process modifications: 

 E. coli 

 Arsenic, TR: 
 The low end of the potential arsenic limit is below the current detection limit. It is possible that 

CDPHE will adopt a LOT standard of 2 to 3 ug/L, which is well above the quarterly 30-day average 
the Berthoud WRF is currently reporting. 

 Cadmium, TR 

 Selenium 

 Total Inorganic Nitrogen 
 It is unknown likely that Regulation 85 will be applied to plants after the delayed implementation 

ends in 2027 when Regulation 31 limits become effective in 2028. It is possible that an in-stream 
daily maximum TIN of 10 mg-N/L will be added by CDPHE in the future because of the Town’s 
consideration of utilizing for shallow horizontal wells under the Little Thompson River just 
downstream of the WRF as a water supply. However, considering Regionals high dilution and low 
report TIN (less than 10 mg/L-N for both rolling median and 95th percentile values), it is unlikely 
the WWTF will have challenges meeting this limit. 

Conversely, several parameters could have multiple exceedances for either current or potential limits and will likely 
require regulatory advocacy, capital improvements, and/or process modifications to reliably meet permit limits: 

 Total Ammonia: 
 Even though future monthly average and daily maximum effluent ammonia limits might be 

reduced by 50% if snail/mussel habitat is found in the Little Thompson River below the point of 
discharge, such values are still meetable with activated sludge treatment such as via an SBR. 
However, some relatively minor cost upgrades might be required such as:  (1) conversion to 
ammonia-based or ammonia versus nitrate aeration control or (2) installation of sludge 
granularization technology so higher mixed liquor concentrations can be maintained with lower 
sludge volume index (SVI) levels. 

 Total Phosphorus 
 Based on effluent TP residuals since 2019, the 0.17 mg/L as P limit is especially low and will not 

be met without process changes. However, the WWTF will be able to meet this at end-of-pipe, 
considering the stream segment offers minimal dilution, through a combination of Bio-P and 
Chemical-P strategies. 

 Total Nitrogen 
 Two stage nitrogen removal will not be sufficient to meet the in-stream median annual value of 

2.01 mg/L-N unless CDPHE deletes dissolved organic nitrogen (DON) from its calculation of TN 
and/or adopts a LOT cap. 

5.3.4.3 Recommendations 

Based on the analysis of historical DMR data and potential regulatory changes discussed in Section 5.3.4.2, the 
following recommendations are suggested for Regional WWTF: 

 The Regional WWTF is considered a ‘new’ facility with respect to Regulation 85 and is already in 
compliance with enforceable effluent standards for TIN and TP. However, Regulation 31 in-stream 
numeric nutrient standards could cause another stage of nitrogen and phosphorous removal to be 
added to the Regional WWTF in the 2030-2040 timeframe. As long as the Regional WWTF remains 



Town of Berthoud Water and Wastewater Master Plan 

  
  - 127 - 

 

relatively small compared to the WRF, it will benefit from dilution in its reach of the Little Thompson 
River and it may not have to upgrade the degree of treatment to comply with Regulation 31-based 
numeric nutrient limits. As growth occurs over time, the Town will be able to monitor the relationship 
between size of the Regional WWTF and the required degree of nutrient removal treatment.  

 Although currently less critical for the Regional WWTF due to its small size compared to the WRF, the 
Town should nonetheless request that DON be excluded from the measurement of effluent TN and/or 
push CDPHE to establish a LOT for all dischargers with minimal to no dilution. Otherwise, dischargers 
will be forced to add a third stage of nitrogen removal treatment, such as RO, which is both 
inordinately expensive and counterproductive with respect to greenhouse gas emissions, brine 
disposal, loss of water, and energy usage.  

 Berthoud should monitor ongoing regulatory discussions regarding how CDPHE may revise its arsenic 
standard in the future, and if arsenic removal will be needed at the Berthoud WRF. It is likely that with 
regulatory advocacy by the many stakeholders potentially affected by the current arsenic standard, 
the ‘low-range’ limit of 0.02 μg/L will not be retained as it cannot be met except through RO treatment 
and this value is below the current detection limit for arsenic. It is likely that regulatory advocacy will 
result in CDPHE adopting a LOT of 2 to 3 ug/L. 

5.4 Unit Process Performance Analysis 

The Berthoud WRF, Regional WWTF and collection system facilities individual process evaluation and capacity 
evaluations are presented in the following sections. 

5.4.1 Berthoud WRF 

The rated hydraulic and organic loading capacities of the plant are 2.0 MGD and 3,900 ppd of BOD, respectively. 
As originally designed, the treatment process consists of two, nitrifying activated sludge treatment trains using 
three-pass aeration basins, with aerobic digestion for sludge stabilization. In 2019, the Town added one mixed 
liquor recycle (MLR) pump for each train so some nitrate reduction could also be achieved at the WRF. Centrifuge 
dewatered biosolids from the WRF are land-applied for beneficial use. 



Town of Berthoud Water and Wastewater Master Plan 

  
  - 128 - 

 

Figure 5-8 is an aerial view of the WRF and major process facilities. 

 
Figure 5-8:  Berthoud WRF Site Arrangement 

The Berthoud WRF consists of an influent pump station, headworks with screening and grit removal, nitrifying 
activated sludge treatment without primary clarifiers, secondary clarification, and open channel UV disinfection 
prior to discharge to the Little Thompson River. Waste activated sludge (WAS) produced in the secondary 
processes are aerobically digested and dewatered using a centrifuge. The WRF was originally designed for treating 
a maximum 30-day average flow of 2.0 MGD (i.e., MMF), a maximum 30-day average BOD5 load of 3,900 ppd. 

The Berthoud WRF consists of the following major unit processes: 

 Headworks:  Includes a perforated plate screen with integral washing, compacting, and lifting of the 
screenings (via auger) to a dumpster, bypass channel with 2-inch opening manually cleaned bar 
screen, and a separate vortex grit removal basin and grit handling system for washing, dewatering, 
lifting (via auger) of the grit to a dumpster. 

 Influent Pump Station:  Includes screw centrifugal impeller pumps for headworks effluent wastewater 

 Nitrifying Activated Sludge Process:  Includes two parallel, three-pass basins to handle a total MMF of 
2.0 MGD and 3,900 ppd of BOD5. The original 2002 design anticipated the possibility of addition of a 
third activated sludge train in the future. In 2019, the Town added one MLR pump for each train so 
some nitrate reduction could also be achieved at the WRF.  



Town of Berthoud Water and Wastewater Master Plan 

  
  - 129 - 

 

 Secondary Clarification:  Includes two, 60-foot diameter, 14.5-foot side water depth clarifiers. 

 Sludge Pumping:  Includes pumps for RAS and WAS/scum. 

 UV System:  Includes open-channel UV system, with horizontal lamp arrays, for disinfection, plus an 
ultrasonic flow element for effluent flow measurement. 

 Aerobic Digestion:  Includes two (2) aerobic digesters whose total volume is 602,000 gallons. 

The original design MMF for the Berthoud WRF was 2.0 MGD. In the following tables, the actual historical 
relationship between PHF and MMF at the Berthoud WRF, the ratio for which is 2.0, was utilized to estimate the 
‘Design PHF’ for those units where PHF is an important design parameter. Where needed, each capacity estimate 
was converted to an equivalent MMF so there is a ‘common barometer’ when comparing one unit process versus 
another. Future efforts to accommodate service area and population growth expansion should focus on expanding 
the capacity of these limiting unit processes. These capacity summaries of each unit process are presented below 
in maximum month flow. 

5.4.1.1 Preliminary Treatment 

Upon entering the WRF, influent passes through a single rotary-type perforated plate screen. Solids removed by 
the screen are washed, compacted, and deposited into a dumpster. When required, influent may be routed 
through a bypass channel with a 2-inch opening manual bar screen. Screened influent then passes through a 
single grit chamber where high specific gravity solids, such as sand, are removed and routed to a hydrocyclone 
separator, classifier (small clarifier), washing/dewatering and screw auger to a dumpster for landfill disposal. 



Town of Berthoud Water and Wastewater Master Plan 

  
  - 130 - 

 

Capacity Analysis 

Table 5-15:  Berthoud WRF Preliminary Treatment Design Criteria 

Criteria Units Value CDPHE Standard  /  

MECHANICAL SCREEN  

Quantity - 1 NA - 

Type - 
Rotary 

Perforated 
Plate 

NA - 

Horsepower hp 5 NA - 

Capacity(1) MGD 9.0 
Design PHF(2) 
(4.0/6.0/8.0) 

 

BYPASS SCREEN 

Quantity - 1 NA - 

Screenings Removal Mechanism - Hand Raking NA - 

Bar Spacing in 2 
>0.25 in 
<1.75 in 

 

Capacity(1) MGD 9.0 Design PHF(2) 
(4.0/6.0/8.0) 

 

GRIT REMOVAL TANK 

Quantity - 1 NA - 

Type - Vortex Grit Chamber NA - 

Upper Chamber Diameter ft 8.0 NA - 

Lower Chamber Diameter ft 3.0 NA - 

Total Height ft 13.5 NA - 

Capacity(1) MGD 9.0 
Design PHF(2) 
(4.0/6.0/8.0) 

 

GRIT PUMPS 

Quantity - 1 NA - 

Type - Recessed Impeller NA - 

Capacity(1) gpm 250 NA - 

TDH(1) ft 24.0 NA - 

Motor Size hp 10 NA - 

NOTE: 
(1) Estimate based on past master plans and operations staff input. 
(2) PHFs shown are based on a 2:1 PHF :  MMF peaking factor for the following maximum month design flows:  existing (2.0 MGD)/Phase 1B 

expansion (3.0 MGD)/Phase 2 expansion (4.0 MGD) for the Berthoud WRF. Refer to Section 5.2.2 Berthoud WRF and 5.2.3 for Regional WWTF 
for further description of these expansions. 

Condition Assessment 

Equipment was in good condition per the site walk conducted on 10 October 2022. Areas of deficiency noted by 
REC are listed below: 

 HVAC in this building is showing accelerated signs of aging that require repair/upgrade.  

 Burden on operations to monitor rotary fine screen and switch to manually-cleaned bypass bar screen 
when needed. 



Town of Berthoud Water and Wastewater Master Plan 

  
  - 131 - 

 

 Grit pump suction is prone to clogging.  

Recommendations 

Consider replacement of the manual bar screen with a second mechanical screen and provide passive overflow 
(i.e., no operator intervention required) upon blockage in the duty channel. Add valving to grit pump suction to 
facilitate cleanout. Review the need and viable options for odor control to reduce potential for off-site odor 
complaints.   

5.4.1.2 Influent Pump Station 

Following grit removal, screened and de-gritted wastewater flows to a wetwell, from which the drywell influent 
pumps take suction. Influent flows are pumped to Pass 1 of one or both of the two activated sludge basins 
depending on flows and loads and how the facility is being operated. Three influent pumps are presently installed, 
with a total of four equipment pads (one available for future pump). 

Capacity Analysis 

Table 5-16:  Berthoud WRF Influent Pump Station Design Criteria 

Criteria Units Value CDPHE Standard  /  

Configuration - Wet Well / Dry Well NA - 

Wet Well Size (L x W x D) ft 31.0 x 10.0 x 20.5 NA - 

Wet Well Operating Depth(1) ft 7.3 NA - 

Wet Well Working Volume gal 15,000 NA - 

INFLUENT PUMPS 

Quantity - 3 (2 duty, 1 standby) ≥2  

Type - 
Submersible Dry Pit Screw 

Centrifugal 
NA - 

Horsepower (each) hp 
10 (1) 
30 (2) 

NA - 

Capacity (each) gpm 
10-hp:  1,050 
30-hp:  2,100 NA - 

Capacity (firm, n-1) MGD 4.54 Design PHF(2) 
(4.0/6.0/8.0) 

 

TDH(3) ft 
10-hp:  22.0 
30-hp:  34.0 

NA - 

Note: 
(1) Design operating depth. 
(2) PHFs shown are based on a 2:1 PHF:MMF peaking factor for the following maximum month design flows:  existing (2.0 MGD)/Phase 1B 

expansion (3.0 MGD)/Phase 2 expansion (4.0 MGD). Refer to Section 5.2.2 Berthoud WRF and 5.2.3 for Regional WWTF for further description 
of these expansions. 

(3) Estimate based on past master plans and operations staff input. 

Condition Assessment 

Equipment was in fair condition per the site walk conducted on 10 October 2022. Areas of deficiency noted by 
REC are listed below: 

 The newest pump was noted as having intense vibration during operation. 

 The smaller pump is aging and requires rehabilitation. 

 Fats, oils and grease (FOG) accumulation in the wet well is a recurring problem. 



Town of Berthoud Water and Wastewater Master Plan 

  
  - 132 - 

 

Recommendations 

Monitor condition of influent pumps and replace before end of useful life. Consider standardization of all influent 
pumps. Consider adjustment of pump programming to facilitate periodic evacuation of FOG from the wetwell. 

5.4.1.3 Activated Sludge and Secondary Clarification 

Discharge from the influent pumps goes to the RAS/influent splitter structure. The term ‘splitter’ is a misnomer in 
this case as the structure is really a valve vault since secondary influent and RAS are separately metered and piped 
to the head of Pass 1 for both trains. The influent and RAS are mixed within the two cast-in-place concrete activated 
sludge basins, which were originally designed for nitrification treatment, yet set up in a way so an anoxic 
denitrification zone could be added either upstream of the aeration tanks or within Pass 1 itself. A submersible 